For Serial Nos.
320,000 & Higher

i ®
MFG. CO. INC.

PARTS MANUAL

LAZER Z

CONGRATULATIONS on the purchase of your new Exmark mower. Model No.
This product has been carefully designed and manufactured to give

you a maximum amount of dependability and years of trouble-free Serial No.
operation.

Engine Model No.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment Engine Serial No.

dealer or distributor.

If you need to order replacement parts from your dealer, always Date Purchased
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record

Paste Label From

the information requested in the following identification table. Literature Packet Here




EXMARK PARTS PLUS" PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as E x M ARKPA R '|' s P |_ u S®

requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

4, If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance to
the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus”
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only in
the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United States
and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the Saturday
delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday delivery shipments.
To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items
or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its entirety, engines and engine
replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks
and engine decks or any item exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DTor= L €] 0] U] o IR 27-28
Electrical Diagrams .........cooooeviiieiiiiii e 33-36
Electrical GroupS.......cocovvuiiiieee e 29-32
Electrical Logic SchematiCs..........ccccoovvviiiiiiiiiiiieiiiineeees 37-40
ENgiNe DeCK GroUP ....ccvvuviiiiiiiieeeie e e e 18-24
Front Frame GroUP........ocuu i 9-10
FUEI GroUPD .vveceee e 12-14
HydrauliCS GroUP.......cooiviuiieiiiie e 25-26
Main Frame GroUP ......ocveveieiiiie e e e e e 11
Motion CoNtrol LEVEIS .......coveviiiiiiiiieeee e 17
Park Brake Group .......cccoiiiviiiiieiee e 15-16
Parts PIUS Program ........cooooeiiiiiiii e 1
YA B =Tt Q€1 (o 11 o PP 3-4
60" DECK GIrOUP ...ccvuiieiiiiie et 5-6
A D =Tt [ €1 (o 10 o P 7-8



52" DECK GROUP

Ref. Qty. Ref. Qty.
No. [ Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-0332-01 Deck wldmt, 52" .................. 1 41 |1-633366  Belt, blade drive 52" Deck.....1
103-0675  Deck wldmt, 52" w/decals....1 42 |1-633447 Chain.......c.coooveiiiieeiiniennn. 4
2 |3256-24 Washer, 3/8 SAE................. 3 43 |103-1898  Screw, 7/16-14 x 1-5/8 sp.....8
3 |1-323533  Spacer, shv/brg ................... 4 44 |322-3 Screw, 5/16-18 x 3/4 ........... 2
4 11-513208 Washer, disc spring............. 4 450 |103-1140  Cutter housing complete........ 3
5 ]1-303334  Washer, 5/16 disc spring.....1 46 |323-20 Screw, 3/8-16 x 3 1/4 ............ 1
6 [32128-20  Nut, 5/16-18 whizloc............ 8 47 |1-633573  Guard, Brg bottom ................ 4
7 |1-602913-01 Baffle widmt, discharge....... 1 48 |323-6 Screw, 3/8-16 X 1 ......cceveee. 4
8 |322-2 Screw, 5/16-18 x 5/8............ 5 49 |103-1072-01 Strut widmt, deck .................. 2
9 [1-603299 Roller, antiscalp........ccceee.... 6 50 |1-634619  Housing w/ring, spacer, & brg 3
10 |[3290-357  Nut, 3/8-16 whizlock............ 9 51 |1-633029  Spherical rod end.................. 2
11 |[1-373034  Washer, pivot .....cccccceeeeenns 8 52 |327-11 Screw, 5/8-11 X5....cccccvveeen. 2
12 |1-603602 Bushing, roller...................... 6 53 |3253-8 Lockwasher, 5/8 reg.spring...2
13 [98-5975 Washer, 3/8 disc spring ....14 54 |302-19 Zerk, 1/4-28 straight.............. 4
14 |98-5961 Screw, 3/8-16 x4 gr8........ 6 55 |1-632199-01 Pin widmt, deck strut............. 2
15 |103-0345-01 Chute, discharge 52"........... 1 56 |3219-6 Nut, 5/8-18 heX........cccvvveennn. 6
16 |322-5 Screw, 5/16-18 x 1............... 3 570 |3257-32 Key, # 61 Woodruff ............... 3
17 |[3296-29 Nut, 5/16-18 nyloc ............... 4 0 [10-8040 Key, 3/16 sq X 3/4 .....c.cc....... 3
18 |1-633357-01 Shield, belt 52" .................... 2 58 |[1-633701 Sheave, blade drive .............. 3
19 |[1-323385 Knob, belt shield.................. 6 59 [1-513016 Bearing......cccccceeveeviiinvvnnnenenn, 8
20 [1-322110 Belt guide widmt................... 1 60 |1-323532  Housing ,bearing................... 3
21 [103-0862  Screw, 5/8-11x2 3/4gr8.....3 61 |1-323528  Spacer, bearing............c........ 4
22 [323-11 Screw, 3/8-16 x 2 1/4........... 2 62 |323-7 Screw, Hex cap 3/8x1 1/4....18
23 [1-303537  Stud, belt shield................... 2 63 |[32120-8 Snap RiNG ...cccvvveeeeeeeciiee, 4
24 |3256-3 Washer 5/16 std flat ............ 4 640 [103-0584  Spindle ......ccccevvvieeeiiiireennnn, 3
25 [1-323417  Washer, rubber ................... 2 O [103-2326 Spindle ......cccccveeeeviiivniieneeenn, 3
26 [1-633151  Spring, extension................. 1 65 |1-633482  Blade, notched air foil............ 3
27 |1-632119-03 Arm wldmt, deck idler.......... 1 1-613251  Blade, solid air foil. ................ 3
28 [1-513034  Bearing, pivot.........ccuveeeeennnn. 2 1-633485  Blade, low lift........ccccceviinnneee. 3
29 [1-634244  Arm wldmt/brg sub-assy......1 O [1-633484  Blade, mulching..........ccc........ 3
30 [1-603044  Bushing, idler pivot .............. 1 103-1578 Blade, bahia ..........cccccoenne 3
31 |302-40 Zerk, 1/4-20 90°......ccovvveene 1 66 |[103-1081  Strutwldmt S/A .......ccverenneee. 2
32 |3256-4 Washer, 3/8 std flat ............. 3 67 [1-643393  Jackshaft........cccccoonniinnnnen. 1
33 |3296-39 Nut, 3/8-16 nylock ............ 20 68 |103-0135 Sheave, Jackshaft................. 1
34 [323-13 Screw, 3/8-16 x 2 3/4........... 1 69 |103-0280 Housing, Jackshaft................ 1
35 [1-633109 Idler pulley 6.00 dia flat........ 2 70 [103-0698 Jackshaft S/A..........cccvveee.n. 1
36 |3234-11 Bolt, 3/8-16 x 1 whizlock......1 71 |103-0678 Complete deck asy................ 1
37 [1-633456  Bushing, Idler....................... 2 72 [103-1192  Asm,Jackshaft housing w/brgs..1
38 [3217-11 Nut, 5/8-11 heX........cccveeeee.. 2 73 |103-0865 Washer,disc spring ............... 3
39 ([32128-37  Nut, 7/16-14 whizlock ........ 16 74 1103-1331  Guard, bearing top ................ 3
40 |[1-603805 Idler pulley 5.06 O.DV ........ 1

Exmark red touch up spray paint - P/N 1-850337
O Cutter housing complete aslo includes items 4, 21, 56, 58 and 73.
0 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524
O This component is required if the keyway on the spindle for your unit is for a woodruff key.
O This component is required if the keyway on the spindle for your unit is for a square key.




52" DECK GROUP

Torque to
75-80 ft-Ibs

n

1 Torque to
115-120 ftbs



Oooo

LI i mi|

60” DECK GROUP

Ref. Qty. Ref. Qty.
No. [ Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-0422-01 Deck wldmt, 60 .................. 1 45 |3217-11 Nut, 5/8-11 heX........ceeene. 2
103-0676 Deck wldmt, 60 w/decals ..1 46 |323-20 Screw, 3/8-16 X 3 Ya.......... 1
2 |1-634619 Housing w/ring,spacer, brg3 470 (103-1140 Cutter housing complete ...3
3 [3256-24 Washer, 3/8 SAE .............. 3 48 |323-6 Screw. 3/8-16 x 1............... 4
4 |1-513208 Washer, disc Spring.......... 4 49 |[103-1072-01 Strut widmt, deck ............... 2
5 |1-303334 Washer, 5/16 disc spring ..1 50 |1-323533 Spacer shv/brg.................. 4
6 |32128-20 Nut, 5/16-18 whizlock........ 8 51 |1-633029 Spherical rod end.............. 2
7 |1-602913-01 Baffle wldmt, discharge......1 52 |327-11 Screw, 5/8-11 X 5.............. 2
8 |322-2 Screw, 5/16-18 x 5/8.......... 5 53 |3253-8 Lockwasher,5/8 reg.spring 2
9 |1-603299 Roller, antiscalp................. 6 54 1302-19 Zerk, 1/4-28 straight.......... 4
10 |3290-357 Nut, 3/8-16 whizlock.......... 9 55 |1-632199-01 Pin widmt, deck strut.......... 2
11 [1-373034 Washer, pivot.................... 8 56 |3219-6 Nut, 5/8-18 hex.................. 6
12 [1-603602 Bushing, roller ................... 6 570 |3257-32 Key, # 61 Woodruff ........... 3
13 ([98-5975 Washer, 3/8 disc spring ....14 0 |[10-8040 Key, 3/16 sg x 3/4 ............. 3
14 [98-5961 Screw, 3/8-16 x4 gr8.....6 58 |1-633701 Sheave, Blade drive. ......... 3
15 [1-632939-01 Chute, discharge 60".......... 1 59 |1-513016 Bearing......cccocceveeeiniiiinen. 8
16 |[322-5 Screw, 5/16-18 x 1............. 2 60 |1-323532 Housing, bearing............... 3
17 [3296-29 Nut, 5/16-18 nylock ........... 4 61 |1-323528 Spacer, bearing................. 4
18 ([1-633084-01 Shield, belt 60"................... 2 62 |1-633573 Guard, brg bottom............. 4
19 |[1-323385 Knob, belt shield................ 6 63 |[32120-8 Snap RiNG ......cccvveeeieeenns 4
20 |1-322110 Belt guide widmt................ 1 640 |103-0584 Spindle oo 3
21 |103-0862 Screw, 5/8-11 x 2 % gr 8...3 O |103-2326 Spindle .....ooovviveiiieeee, 3
22 |323-11 Screw, 3/8-16 x 2 1/4 ........ 2 65 |1-633483 Blade, notched air foil........ 3
23 |1-303537 Stud, belt shield................. 2 1-613250 Blade, solid air foil ............. 3
24 | 3256-3 Washer 5/16 std flat.......... 6 1-613111 Blade, low lift..........cceeee. 3
25 |1-323417 Washer, rubber ................. 2 0 |103-0301 Blade, mulching................. 3
26 |1-633151 Spring, extension .............. 1 103-1580 Blade, bahia....................... 3
27 |1-632119-03 Arm widmt, deck idler ........ 1 660] A [ 103-1081 Strut wldmt S/A ................ 2
28 |1-513034 Bearing, pivot ........cccecueeee. 2 Om |103-1106 Strut widmt S/A ................ 2
29 |1-634244 Arm wldmt/brg sub-assy ...1 67 |103-0280 Housing, Jackshatft ........... 1
30 |1-603044 Bushing, idler pivot............ 1 68 A |103-0136 Sheave, Jackshaft Double 1
31 |302-40 Zerk, 1/4-20 90°. ............... 1 = |103-0137 Sheave, Jackshaft Double 1
32 |3256-4 Washer, 3/8 std flat........... 3 69 |1-643393 Jackshaft ..., 1
33 |3296-39 Nut, 3/8-16 nylock ............. 20 70A |103-0700 Jackshaft Assy.......ccccee.... 1
34 |323-13 Screw, 3/8-16 x 2 3/4......... 1 m [103-0701 Jackshaft Assy......cccccee.... 1
35 |1-633109 Idler pulley 6.00 dia flat .....2 71 |103-0680 Complete Deck Assy
36 |3234-11 Bolt, 3/8-16 x 1 whizlock ...1 (Air-cooled except 26HP Koh EFi) ..1
37 |1-633456 Bushing, Idler.................... 2 103-0681 Complete Deck Assy
38 |323-8 Screw, 3/8-16 X 1 %........... 18 (27 HP Kaw lig-cooled & 26 HP Koh EFI) .1
39 |32128-37 Nut, 7/16-14 whizlock........ 16 72 |103-1192 Asm,Jackshaft housing w/brgs 1
40 |1-603805 Idler pulley 5.06 O.D. V.....1 73 |322-6 Screw. 5/16-18 X 1 Y4......... 1
41 |1-633127 Belt, blade drive 60" deck..1 74 1103-0865 Washer,disc spring ........... 3
42 |1-633447 Chain....ccccoooviiiiiis 4 75 1103-1331 Guard, bearing top ............ 3
43 |103-1898 Screw, 7/16-14x 1 5/8 sp .8
44 |[322-3 Screw, 5/16-18 X % .......... 2

Exmark red touch up spray paint - P/N 1-850337
Cutter housing complete also includes items 4, 21, 56, 58 and 74.
Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604

Strut subassemblies have same components, they are assembled to different lengths from center to center. PN

103-1081 = 15.31"; PN 103-1106 = 15.00"
This component is required if the keyway on the spindle for your unit is for a woodruff key.
This component is required if the keyway on the spindle for your unit is for a square key.

Used on all air-cooled units except 26 HP Kohler EFI.

Used on 27 HP Kawasaki liquid-cooled units and 26 HP Kohler EFI air-cooled units.




gl

12

Ly

60” DECK GROUP

Torque fo

75-80 ft-Ibs

Torque to
115120 ft-lbs



72" DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[1-643052 Belt, Blade drive 72" .......... 1 41 |[1-513016 Bearing......ccooeevveevereeniins 8
2 |1-323385 Knob, belt shield................ 6 42 |1-323532 Housing, bearing............... 3
3 |1-643076-01 Shield, belt 72" RH (shown) 1 43 |1-323528 Spacer, bearing................. 4
1-643075-01 Shield, belt 72" LH.............. 1 44 |32120-8 Snap RiNG......cccceevvveeeennnne, 4
4 |3234-11 Bolt, 3/8-16 x 1 whizlock.... 1 45 |1-323533 Spacer shv/brg.....ccccceee..... 4
5 |3256-24 Washer, 3/8 SAE............... 3 46 |1-633573 Guard, brg bottom.............. 4
6 |1-633109 Idler pulley 6.00 dia flat...... 2 470 |1103-0584 Spindle ... 3
7 |1-633151 Spring, extension............... 1 O [103-2326 Spindle ..o, 3
8 [3290-357 Nut, 3/8-16 whizlock.......... 9 480 [3257-32 Key, # 61 Woodruff ........... 3
9 |1-633456 Bushing, Idler .................... 2 0 [10-8040 Key, # 61 Woodruff ........... 3
10 |3256-4 Washer, 3/8 std flat ........... 3 49 |1-643006 Blade, notched air foil........ 3
11 |1-373034 Washer, pivot .................... 8 ¢ 1-643097 Blade, mulching................. 3
12 |3296-39 Nut, 3/8-16 nyloc ............... 20 1-643428 Blade, low lift.................... 3
13 |1-513034 Bearing, pivot..........cccceee... 2 1-643429 Blade, solid air foil ............. 3
14 |1-632119-03 Arm widmt, deck idler......... 1 103-1581 Blade, bahia ...........c.......... 3
15 |1-603044 Bushing, idler pivot............ 1 50 [103-0862 Screw, 5/8-11x1gr8....... 3
16 |323-20 Screw, 3/8-16 x 3 1/4 ........ 1 51 |323-11 Screw, 3/8-16 x 2 1/4 ........ 2
17 |3219-6 Nut, 5/8-18 hex.................. 6 52 |323-13 Screw, 3/8-16 x 2 3/4 ........ 1
18 |[1-513208 Washer, disc spring........... 4 53 [1-602913-01 Baffle wldmt, discharge...... 1
19 |1-643269 Sheave, Blade drive. ......... 3 54 |322-2 Screw, 5/16-18 x 5/8 ......... 5
20 [1-303334 Washer, 5/16 disc spring... 1 55 [98-5961 Screw, 3/8-16 x4 gr8........ 6
21 [1-322110 Belt guide wldmt................. 1 56 |[1-603602 Bushing, roller ................... 6
22 [1-634244 Arm wldmt/brg sub-assy.... 1 57 [1-603299 Roller, anti-scalp................ 6
23 |32128-20 Nut, 5/16-18 whizlock......... 8 58 |322-5 Screw, 5/16-18 x 1 ............ 5
24 [323-6 Screw, .3/8-16 x 1 ............. 4 59 |1-642071-01 Chute, discharge 72".......... 1
25 |98-5975 Washer, 3/8 disc spring.....14 60 [329-29 Nut, 5/16-18 nyloc ............. 4
26 |32128-37 Nut, 7/16-14 whizlock ........ 16 61 |302-40 Zerk, 1/4-20 90°. ............... 1
27 |103-1898 Screw, 7/16-14 x 1-5/8 ...... 8 62 |1-603805 Idler pulley 5.06 O.D. V ..... 1
28 [1-633447 Chain........ooceviiveeee e, 4 63 |[1-634619 Housing wi/ring, spacer, brg 3
29 |3217-11 Nut, 5/8-11 heX.........cc....... 2 640 |1-644092 Cutter housing complete ... 3
30 |3253-8 Lockwasher, 5/8 reg.spring 2 65 |[103-1082 Strut widmt S/A ................. 2
31 |1-633029 Sphericalrod end .............. 2 66 |[103-0701 Jackshaft Assy.......ccccee.... 1
32 [327-11 Screw, 5/8-11 x5 .............. 2 67 |1-643393 Jackshaft........cccccovcvinennne 1
33 [103-1073-01 Strut widmt, deck................ 2 68 |103-0137 Sheave, double ................. 1
34 |1-632199-01 Pin widmt, deck strut.......... 2 69 |[103-0280 Housing, Jackshatft............ 1
35 |302-19 Zerk, 1/4-28 straight........... 4 70 [103-0683 Complete deck assembly.. 1
36 |[323-8 Screw, 3/8-16 x 1 1/2 ........ 18 71 |103-1192 Asm,Jackshaft housing w/brgs 1
37 |1-323417 Washer, rubber ................. 2 72 [103-0865 Washer,disc spring ........... 3
38 |3256-3 Washer 5/16 std flat.......... 4 73 [103-1331 Guard, bearing top ............ 3
39 ([1-303537 Stud, belt shield................. 2
40 |103-0588-01 Deck weldmt, 72" ............... 1
1-644149 Deck weldmt,72” w/decals. 1

OoOooO e

Exmark red touch up spray paint - P/N 1-850337

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.
Cutter housing complete also includes items 17, 18, 19, 50 and 72.

This component is required if the keyway on the spindle for your unit is for a woodruff key.
This component is required if the keyway on the spindle for your unit is for a square key.




70

72" DECK GROUP

Sy

Y

115-120 ftdbs



FRONT FRAME GROUP

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-2066-01 Frame widmt, front 52"...... 1 31 |3218-6 Jam nut, 5/8-11.................. 4
103-2068-01 Frame wldmt, front 60"....... 1 32 [1-543513 Cap, grease.......cccccceeeeennn. 2
103-1909-01 Frame wldmt, front 72"....... 1 33 |1-543509  Bearing cone,tapered roller 4

2 |302-19 Zerk, 1/4-28 straight ........... 5 1-543508  Bearing cup, tapered roller 4
3 |103-1490-01 Floorpan ........ccccccecveveeeannen. 1 34 |1-543511  Seal, grease...........coceeenee. 2
4 11-633553 Pad, anti skid..................... 3 35 |103-1474-01 Caster wldmt..........cccevevenenne 2
5 |103-2084 Lever wW/grip....c.ccceeuveeennen. 1 36 |3296-51 Nut, 3/4-10 nyloc.................. 2
103-2083-03 Lever wldmt, lift................. 1 37 |1-633508 Washer, spring disk............. 6

6 |1-633295  Grip, liftlever .........ccoec..... 1 38 |325-39 Screw, ¥2-13 X 9% .............. 2
7 1103-2064-03 Arm widmt, deck lift............ 1 39 |1-811010  PlUQ weoevrieieeiiiieee e 2
8 |[1-633325  Spring, compression........... 1 40 |103-0069  Caster wheel assy ............... 2
9 |3256-24 Washer, 3/8 SAE flat.......... 1 41 |3296-23 Nut, 1/2-13 nyloc ................. 2
10 |3296-39 Nut, nyloc 3/8-16 ................ 6 42 |1-633959  Spacer, front caster ............. 2
11 |32151-103 E-fiNg..ccccvveeevirieeeiiieeeeeee, 5 43 |103-0063  Seal, bearing..........ccveeennene. 4
12 |1-633068  Arm, deck lift...........c........... 2 44 11-633585 Bearing cone..........cceeenene. 4
13 |1-633889-01 Plate, deck lift..................... 1 45 |1-633581  Spacer, bearing.. ................. 4
14 |1-632899-01 Plate widmt, deck lift .......... 1 46 |103-0065 Wheel & tire assy ................ 2
15 |1-633082 Bushing, lift lever................ 1 1-523009  Tire, 13x6.5-6 4 ply ............. 2
16 |1-633080 Bushing, lift lever................ 1 103-0071  Wheel ..coocvveveiiiiiieiiieee 2
17 |323-13 Screw, 3/8-16 x 2 3/4 ......... 1 1-633584  Bearing Cup......c.cocceeeerernnnen. 4
18 |1-633097  Hitch pin w/lanyard ............. 1 47 1103-1918 Bushing.......cccccceeeeivveeennnn. 2
19 |1-806005 Hairpin cotter (serv only).... 1 48 |323-29 Screw, 3/8-16 x 1 3/8......... 2
20 [323-9 Screw, 3/8-16 x 1 3/4 ......... 2 49 |32151-29 Ring, retaining.................... 2
21 |98-5975 Washer, 3/8 disc spring...... 12 50 |[3274-18 Screw, Socket hd 5/16-18x1%a. 2
22 [3290-357  Nut, whizlock 3/8-16 .......... 15 51 |103-2437  Cup holder assy................. 1
23 |323-6 Screw, 3/8-16 X 1 ............... 3 52 |321-2 Screw, ¥a-20 X Y2 wooevevineenn. 1
24 |323-7 Screw, 3/8-16X1 1/4........... 12 54 13218-2 Jam nut, 5/16-18................ 2
25 |3256-29 Washer, 7/8 SAE flat.......... 4 55 |[103-1955-01 Weldmt, front lift shaft (LH) 1
26 |1-633096 Rod, deck lift..........cvvveee..... 2 56 [103-2013-01 Weldmt, front lift w/lever(RH) 1
27 |3217-11 Nut, 5/8-11 regular ............. 8 57 |1-523157 Washer, spacer ................. 2
28 |1-633441  Swivel, deck mount.............. 4 58 ([32128-33  Nut, whizlock ¥4-20 ........... 1
29 |3256-7 Washer, 5/8 std flat............. 4 59 |1-634439  Asm, deck lift spring(52” & 6071
30 [1-633064  Spring, deck support (52" & 60")2 103-2047  Asm, deck lift spring (727)... 1
1-643015  Spring, deck support (727 .. 2 60 |3296-59 Nut, nyloc 3/8-16 (light thin) 1

Exmark red touch up spray paint - P/N 850337




FRONT FRAME GROUP

10



MAIN FRAME GROUP

TRACKS ARE INTERCHANGED
FOR SUSPENSION SEAT

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-643255 Track, seat (4” adjustable)... 1 24 [1-513762 Clip, loom (.50) ....coevvervrnnene. 1
2 103-0287 Seat (All units except 26hp Koh)1 25 |[1-303335 Plastic tie (Irg).........ccccvvvveenn.. 1
3 1-543401 Spacer, seat tracK................ 2 26 [1-513592 Ball, (red) throttle cable ........ 1
4 322-3 Screw, 5/16-18 x 3/4............. 6 27 |321-6 Screw, 1/4-20 X 1.0............... 1
5 103-0290 Cushion, seat........cccc.ceevnene 1 28 |[32128-33 Nut, whizlock 1/4-20 ............. 1
6 103-0289 Cushion, backrest................ 1 29 |[1-513658 BUMPer.....cooccvieeeee e, 2
7 103-0292 Cushion, armrest (RH).......... 1 30 |3256-23 Washer, 5/16 SAE flat.......... 10
800 [103-0291 Cushion armrest (LH).......... 1 31 |1-633859 Seat Frame........ccccceeeeeeiiinns 1
9 1-633696 Cable, throttle..............cc.... 1 32 |323-6 Screw, 3/8-16 X L........ccoeuene 2
10 |[1-603336 Cable, choke.....ccccoeevvvennnn. 1 33 |1-633964-03 Stop, Park Brake .................. 1
11 ([103-2131-03 Frame, engine deck.............. 1 34¢ |[1-633872-03 Stop/Spacer
12 [1-633970 Wheelltire assy. (60" & 727). 2 (26 HP Kohl & 23 & 27 HP Kaw lig-cooled ) 2
1-633993 Tire, 24x12-12 4 ply (60"&72") 2 35 |103-0284 Tab, Armrest Adjustment...... 2
1-633992 Wheel (60" & 727) .....ueeeeeenn. 2 36 |[322-7 Screw, 5/16-18 x 1 1/2.......... 2
1-653010 Wheelltire assy. (527)........... 2 37 |1-633349 Spring, Compression............. 2
1-653160 Tire, 23x9.5-12 4 ply (527).... 2 380 |1-633821 Seat, Suspension (26hp Koh ) 1
1-653158 Wheel (52”) .ccvveeviiiiiiiieninnn, 2 1-631845 Kit, Pan w/seat & back ......... 1
13 |1-633965-03 Front, Console ...........ccevun.... 1 1-631844 Kit, Armrest ASSY .......cccuee..... 1
14 [1-632187-03 Frame, seat mount............... 1 1-631843 Kit, Boot, upper&lower wire .. 1
15 |242-50 Nut, wheel 1/2-20 ................ 8 1-631842 Kit, ArmrestPad w/hardware. 1
16 |[1-633293 Rod, seat hold-up................. 1 1-631846 Kit, Damper w/hardware ....... 1
17 |322-5 Screw, 5/16-18 x 1................ 1 1-631847 Kit, Rollers, bumpers&hrdwre 1
18 ([323-39 Screw, 3/8-16 X 5....cccceevnene 2 1-631848 Kit, Spring,Cable & hardware 1
19 |3296-2 Nut, nyloc #10-24................. 2 1-631849 Kit, Knob,Shaft & hardware.. 1
20 |3296-29 Nut, nyloc 5/16-18................ 3 1-643281 Switch, Seat ......ccccceeeeeeiiiine 1
21 ([3296-39 Nut, nyloc 3/8-16.................. 2 39 ([3290-357 Nut, whizlock 3/8-16 ............. 1
22 |1-807513 Screw, #10-24x 1/2............. 2 40 |3256-3 Washer, 5/16 std flat ............ 2
23 [32128-20 Nut, whizlock 5/16-18........... 8
O  Not lllustrated
0  The suspension seat is standard on the Kohler 26 HP EFI units, it is an optional kit on other units PN MSSLZ.
¢  The stop/spacer is installed with the slotted holes to the rear on 26HP Kohler units and the slotted holes to the front on Kawasaki

liquid-cooled units. NOTE: If a Suspension Seat is installed on a Kawasaki liquid-cooled unit the stop/spacer must be turned
around and re-installed with the slotted holes to the rear.
Exmark black touch up spray paint - gloss black

11




25 HP KAWASAKI and 20, 23 & 25 HP KOHLER AIR-COOLED FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.

1 |[1-303077 Clamp, fuelline .........cccccceee... 6 11 |103-1886 Tank, fuel (RH) ........cccceernnnns 1
2% |Kohler  Part No. 2405002 Fuel Filter.. 1 12 |1-633347 Valve, fuel.....cc.c.ccovvevvveennennn. 1

X |Kawasaki Part No. 49019-7001 Fuel Filter 1 13 |[1-633348 Fuelline .....cccccoeeevvvecivvieeneeennn, 1
3 [1-513762 Clip, loom .50.........cccvevuvennee. 2 14 |1-633349 Spring, fuel tank..................... 6
4 |1-303335 Plastic tie (large) .....c.cccccvveeenn. 1 15 |321-3 Screw, 1/4-20 x 5/8................. 2
5 |103-2107 Cap, fuel tank.......cccccceevvvernes 2 16 |322-3 Screw, 5/16-18 x 3/4.............. 4
6 [1-513645 Bushing.........ccceveevveeiveenne 2 17 |3296-47 Nut, thin nyloc 5/16-18........... 6
7 1-543277 Elbow, strainer ..........cccccuen.... 2 18 |1-805004 Washer, lock 1/4.................... 2
8 1-543456 Fuelline......cccooeeeeeiiiiiiininnnnnnnn. 2 19 |1-805005 Washer, lock 5/16.................. 4
9¢ (1-633023 Stud, fueltank.........cccovvvveennnn. 6 20 [3256-23 Washer, 5/16 SAE................. 10
1000 {103-1885 Tank, fuel (LH) .......ccoeviunveneeen. 1

¢ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
O Not Illustrated.
= Refer to Engine Owner’'s Manual (Fuel Filter Must be 15 Micron or smaller).

12




KAWASAKI LIQUID-COOLED FUEL GROUP

5
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 [103-2107 Cap, fueltank...........cceenes 2 160 [3290-500 Screw, Machine 10-24x5/8... 4
2 1103-1887 Tank, fuel (RH).......cccccuveene 1 17 [1-802002 Screw, thread cut 10-32x1/2 3
3 ]103-1885 Tank, fuel (LH).......c......... 1 18 |1-643013 Cover, gauge.........ccceevvrenen. 1
4 1103-1335  Fuel, line ....occovvveveineeeenen, 1 19 |3296-47  Nut, thin nyloc 5/16-18 ......... 6
5 |1-543456  Fuelling ......cccooeeevevveeeennnn. 2 20 [1-633349 Spring, fuel tank................... 6
6 |[1-303077 Clamp, fuel line .................. 10 21 |(3256-23 Washer, 5/16 SAE................ 10
77 |Kawasaki P/N 49040-2065 Fuel Pump.. 1 22 |1-633023 Stud, fueltank ...........c......... 6
8 |1-643270 Fuelline .......cccoevvvvieivieennnn. 1 23 |321-3 Screw, 1/4-20 x 5/8 .............. 1
9x [Kawasaki P/N 49019-1055 Fuel Filter... 1 24 |1-805004 Washer, lock 1/4.................. 1
10 |1-303426 Fuelline ....ccccooevvivinennne 1 25 |1-513762 Clip, loom .50 ........cceceeenneee 1
11 [1-633347 Valve, fuel ....cccccvvvevvieeenns 1 26 (3214 Screw, Cap 1/4-20x3/4......... 2
12 |1-543277  Elbow, strainer ................... 2 27 |3256-22  Washer, flat SAE 1/4............ 2
13 |1-513645 Bushing........ccccceevvvevveennne. 2 28 |[32128-33 Nut, whizlock 1/4-20............. 2
14 |1-643014-03Bracket, gauge mount........ 1 29 |1-805005 Washer, lock 5/16................ 4
15 |1-303435 Washer, disc spring 1/4 ..... 4 30 |322-3 Screw, 5/16-18 x 3/4 ............ 4

¢ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
= Refer to Engine Owner’'s Manual (Fuel Filter Must be 40 Micron or smaller).
0O Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

13




KOHLER 26 HP EFI FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-1889 Tank, EFI Fuel (RH) ............ 1 20 [1-643172 Elbow, 90°......ccceeiiiieirnnnnn 2
2 |103-1888 Tank, EFI Fuel (LH)............. 1 21 |1-513645 Bushing, Fuel Valve ............. 4
3 |1-643238 Fuelline, .31x24" .............. 3 22 |103-0373 Clip, LOOM .....oeeeiiiiieeiiiiieeenns 2
4.1 [1-643277 Clamp, .31 1.D. Fuel Hose ... 10 23 |1-633348 FuelLine.....ccccccovvvveevinnneenns 2
5 |321-4 Screw, Cap 1/4-20x 3/4.... 1 24 11-543456 Fuel Line......ccccccoovvveeeviinneenns 2
6 |1-603727 Clip, Loom .56............ccuueee... 2 25 |1-513762 Clip,loom .50 ......cccccccvveeeenns 2
7 |32128-33 Nut, Whizlock 1/4-20 ........... 4 26 (1-543277 Elbow, 90° w/strainer............ 2
8 [321-3 Screw, Cap 1/4 -20x 5/8 .... 3 27 |1-805004 Washer, lock 1/4.................. 2
9 |1-643241 Clip, Loom 2.13 ................... 1 28 |3256-23  Washer, flat SAE 5/16.......... 10
10x |Kohler P/N 24 050 03 Fuel Filter (large) . 1 29 |[1-805005 Washer, lock 5/16 hvy.......... 4
11= [Kohler P/N 24 393 20 Fuel Pump........... 1 30 (322-3 Screw, 5/16-18 x 3/4 ............ 4
12 |3290-500 Screw, Machine #10-24x5/8 6 31 [103-2107 Cap, Fuel Tank...........c........ 2
13 |3296-2 Nut, Nyloc #10-24 ................ 6 32e (1-633023 Stud, Fuel Tank........c...c....... 6
14 [1-643236 Fuelline, .31X9....ccccvveennes 1 33 [1-633349 Spring, Fuel Tank................. 6
15% [Kohler P/N 24 403 12 Fuel Regulator..... 1 34 |(3296-47  Nut, Thin Nyloc 5/16-18........ 6
164 |1-643293 Clamp, .25" ...ccovviiieereeeeene 10 35 |1-643234 Valve, Fuel Dual Flow .......... 1
17 [1-643312 Clip, loom.....ccccovcvvveeiiiieeans 2 36 [1-303287 Plastic Tie (small.................. 1
18 |1-643235 Fuelline, .25 x 40". .............. 1 37 |1-643239 Fuel line, .31 x 28.0.............. 1
19 |99-9403  Fuel Filter........ccoeevvvvevvennee. 1 38 |[321-6 Screw, Cap 1/4-20 x 1.......... 1

¢ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
X Refer to Engine Owner’s Manual (Fuel Filter Must be 40 Micron or smaller).

. Clamps require special pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

14




PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-513140 Bushing.....ccccccocvveeviinennnns 2 16 |[1-807020 Woodruff key, 5/16X1 ......... 2
2 |1-633454  Spring, brake rod................ 2 17 [1-633268 Grip, brake lever.................. 1
3 [1-633477 Rod, brake........c..ccovveeunennne. 3 18 |323-4 Screw, 3/8-16 X ¥ ....ceeeennnn. 4
4 |1-634500 Lever w/grip ...cccccoveeveeerinnnnn. 1 19 |1-808285 Pin, clevis3/8 x11/8........... 4
1-632489-03Lever, brake..........cccceeeeeen. 1 20 |325-17 Screw, 1/2-13 x 4 (52"&62") 8
5 |1-632217-03Shaft, brake ........cccceevvveennne 1 1-800334 Screw, 1/2-13x 6 (72")........ 8
6 |103-0352-03Bracket, brake (52"&60").... 2 21 |1481 Zerk, 1/4-28 45° (52"&60") . 2
103-0354-03 Bracket, brake (727)............ 2 302-19 Zerk, 1/4-28 straight (72") ... 2
7 |1-523157 Washer, spacer .................. 2 22 |103-0131 Nut, sq.reg. %2 -13 UNC-2B 8
8 [1-809036  Nut, slotted 1.00-20 ............ 2 23 |3219-3 Nut, 3/8-24 ..o 8
9 [103-0355 Band, brake ..........ccceevueennns 2 24 |3290-357 Nut, whizlock 3/8-16 ............ 4
10 |1-633380 Spacer (short)(52"&60")...... 4 25 |3253-7 Washer, lock % .........c......... 8
¢ |1-633060 Spacer (short) (72" ............ 4 26 |3256-4 Washer, 3/8 std................... 4
11 [1-633382 Spacer (long)(52"&60%)....... 4 27 |3272-10 Pin, cotter 1/8 X ¥ ............... 7
¢ |1-633062 Spacer (long)(72") .....c.cc..... 4 28 |1-806800 Pin, cotter 9/64 x 1 Y% .......... 2
12 |1-633102 Bearing, flange.................... 2 29 |322-9 Screw, 5/16-18x1 % ............ 6
13 |1-633131 YoKe....ooooooviiveeiiieee e, 4 30 |103-0384 SPACEl ...ceeevvreeeeiirieeeiinenn, 6
14 |1-633144  Pin, trunioN........cccceeevvveeennne 2 31 [103-0374 Retainer, brake band........... 2
15 |103-0590 Hub & drum w/studs, wheel 2
¢ |1-633926  Studs, wheel ..........ccueeenne 8

¢

Not Illustrated

Exmark black touch up spray paint - gloss black

15




PARK BRAKE GROUP

16



MOTION CONTROL LEVERS

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd No. | Part No. Description Req'd.
1 1-303105 YOKE.oovvviiiviiiiiiiiiiiiiiii, 2 18 |103-0407 Arm, control shaft.............. 2
2 |98-5975 Washer, disc spring 3/8.... 4 19 |1-633257 Grip, motion control handle 2
3 |1-523027 Damper.....cccoceeveeeeeicnvnnnn, 2 20 |[322-6 Screw, 5/16-18 x 1 1/4...... 4
4 |1-543017 Ball joint (RH).........ccceeenne 2 21 |323-4 Screw, 3/8-16 x 3/4........... 8
5 |1-603735 Bushing,nylon (reverse ind) 2 22 |323-7 Screw, 3/8-16 x 1.............. 4
6 |1-603737 Bolt, (neutral return).......... 2 23 |323-9 Screw, 3/8-16 x 1 3/4........ 6
7 |1-603807 Spring, (neutral return)...... 2 240 [1-803022 Set screw, 5/16 x 5/8 ........ 2
8 |1-403180 Screw, 5/16-18x1 3/8 special4 25 [3296-39 Nut, nyloc 3/8-16............... 6
9 |32128-20 Nut, whizlock 5/16-18........ 12 26 [3219-2 Nut, 5/16-24 .....ccceevevneeens 10
100 | 103-0631 Handle w/grip (LH)............ 1 27 [1-804524 Nut, 5/16-24 (LH) .............. 2
103-0409-03 Handle, motion control (LH) 1 28 |3220-2 Nut, jam 5/16-24 ............... 2
11 {103-0632 Handle w/grip (RH)............ 1 29 |3256-2 Washer, 1/4 .........ccccuuee..... 2
103-0410-03 Handle, motion control (RH) 1 30 |3256-3 Washer, 5/16 std .............. 4
12 |1-632208  Arm, pump control............. 2 31 |3290-357 Nut, whizlock 3/8-16.......... 8
13 |1-642319 Bracket, motion control (LH) 1 32 |3272-5 Pin, cotter 3/32 x 1/2......... 2
14 |1-642320 Bracket, motion control (RH)1 33 |1-808280 Pin, clevis 5/16 x 1............. 2
15 [1-633153 Link, pump control............. 2 34 |3296-29 Nut, nyloc 5/16-18............. 4
16 |[1-633102 Bearing, flanged................ 4
17 |1-633152 Ball joint (LH).......cccvvvveens 2

Exmark black touch up spray paint - gloss black
O Not lllustrated.

¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews

17




COMMON ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd No. | Part No. Description Req'd
1 |98-5975 Washer, spring disc 3/8...... 1 12 [1-633166 Pulley, idler..............ccoceeee. 1
2 |302-40 Zerk, 1/4-20 (90°)................ 1 13 |1-633173 Belt, mule drive ................... 1
3 [1-513034 Bearing.........ccoceevevveiireeennen. 2 14 |1-632469 Arm, idler w/bushings.......... 1
4 |1-603401  Spacer, Spring........cccceeennee. 1 15 |323-11 Screw, 3/8-16 x 2 1/4.......... 2
5 |[3256-4 Washer, 3/8 .......ccccocvevenne 3 16 |323-9 Screw, 3/8-16 x 1 3/4........... 1
6 [1-603050 SPACEr ...cccceevvveecireecreeenen, 1 17 |323-13 Screw, 3/8-16 x 2 3/4 ......... 1
7 |1-603384  Bushing, idler pivot.............. 1 18 |1-800805 Screw, 3/8-16 x 3 1/2.......... 1
8 [1-603402  Spring, mule idler................ 1 19 |3296-39 Nut, nyloc 3/8 .......ccceeeeeennn. 1
9 |[1-603496 Bushing, idler...................... 2 20 [3256-24 Washer, 3/8 sae.................. 3
10 |1-603805 Pulley, idler ..........ccoeeuveenee. 1 21 [3290-357 Nut, whizlock 3/8-16............ 6
11 |1-632468-03Arm, idler ........ccccevveeneeeennnn. 1

Exmark black touch up spray paint - gloss black

18




AIR-COOLED ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-643315  Baffle, Engine Cooler............ 1 33 |32128-33  Nut, whizlock 1/4-20 .............. 5
2 [1-303335  Plastictie ......cceceeveererrennnne. 1 34 |1-633396 Clip, loom .56..........cocuvenee.. 1
3 [1-523420  Bumper, rubber.................... 2 35 |1-809076 Screw, M6-1.0 x 45mm
4 [322-6 Screw, cap 5/16x 1 1/4 ....... 1 (20, 23 & 25 hp Koh) ......... 2
5 1-633630 Grommet (all clutches)......... 2 1-809108 Screw, 5/16-18x1.75
6 1-603610 Washer, spring disc(all clutches) 2 (25 hp Kaw & 26 hp Koh) .. 2
7 |1-633615-03 Guard, rear engine............... 1 36 |1-323235 Washer, disc spring
8 1-633543-03 Strap, clutch (all clutches)....... 1 (20, 23 & 25 hp Koh only).. 2
9 [103-0662 Clutch witie (20&23HP Koh).... 1 37 |1-323236  SPACET ....ccveeveeeeieereereeeieae 2
103-0665  Clutch witie (25&26HP Koh).... 1 38 |1-633545 Spacer, Grommet (all clutches). 2
10 |[1-633453 Spacer (20&23HP Koh) .......... 1 39 |1-633988 Spacer, clutch anchor............... 1
1-633179 Spacer (25&26HP Koh & 25HP Kaw) 1 40 (3296-29 Nut, nyloc 5/16-18 (Warner) . 1
11 |1-634308 Shield, lift — subassy (Koh).... 1 3296-29 Nut, nyloc 5/16-18 (Ogura) .... 2
103-1301 Shield, lift — subassy (Kaw)... 1 41 |3256-63 Washer, 3/16 std. ....cc.eee....... 6
12 [103-1308 Shield, engine.........cccoeeuuu. 1 4200 [103-1996 Valve, oil drain long (Koh) ..... 1
13 |1-633300-03 Shield, lift (Koh)...........covv...... 1| | 43* [103-2459  Muffler,kit (26hp EFI Koh)...... 1
103-1304-03 Shield, lift (Kaw) .......cccvvvveeen.. 1 103-1595  Muffler kit (25hp Kaw)............ 1
14 |1-634796 Shield (LH) - subassy (Koh)... 1 44 19266934  Screw, 5/16-18x.5
103-0241 Shield (LH) - subassy (Kaw).. 1 (25 hp Kaw & 26 hp Koh) .. 2
15 [1-633301 Shield, heat (Koh) ................. 2 45 |324-2 Screw, 7/16-14x.75 g5
103-0243 Shield, heat (Kaw) ................. 2 (25 hp Kaw & 26 hp Koh) .. 2
16 |1-633795-03 Baffle, engine (LH)............... 1 46 |3253-6 Washer, Lock 7/16
17 |1-643313-03 Shield, muffler ..................... 1 (25 hp Kaw & 26 hp Koh) .. 2
18 |1-644316 Shield (RH) - subassy (Koh)... 1 47 |33014-00 Nut, Hex M8 1.25
103-0242 Shield (RH) - subassy (Kaw).. 1 (25 hp Kaw & 26 hp Koh) .. 4
19 |1-523285 Clip, shield (Koh)................... 2 48 |1-805005 Washer, Lock 5/16hvy
1-523285 Clip, shield (Kaw) .................. 4 (25 hp Kaw & 26 hp Koh) .. 4
20 |1-633794-03 Baffle, engine (RH).............. 1 49 |103-0152 Keeper, Clutch (25 hp Kaw)... 1
21 |322-19 Screw, 5/16-18x4 ................ 1 50 [1-653291 Gasket (Koh) ...ccccceeereeveennnnne. 2
22 [321-4 Screw, 1/4-20 X Y4................ 10 1-653313 Gasket (Kaw) ....ccoeeeeveeeereeennen. 2
23 [1-613235  Washer (Warner)................. 4 51 [103-1513 Arrester,Spark (1.25) ............ 1
1-613235 Washer (Ogura)................... 5 (26 hp Koh EFI & 25 hp Kaw)
24 |323-6 Screw, 3/8-16 X L.........ccue 8 52 [103-1514 Clamp,Muffler (1.38) ............. 1
323-6 Screw, 3/8-16 x 1 (26hp Koh)... 9 (26 hp Koh EFI & 25 hp Kaw)
25x [3212-10 Screw, 7/16-20x2 % (Koh) 53 |[323-9 Screw, 3/8-16 X1 % ............ 4
(all clutches) .... 1 54 [98-5975 Washer, spring disc 3/8....... 4
X |3212-6 Screw, 7/16-20x1 Y2 (Kaw) 55 |103-1965  Valve, oil drain short (Kaw).. 1
(all clutches) .... 1 56 |103-1966  Adapter, M-20x2.5/ 3/8 NPT 1
26 [1-803035 Rivet, 3/16 X ¥4 (Koh)............. 11 57 |103-1964 Hose, 24" oil drain ............... 1
1-803035 Rivet, 3/16 X ¥ (Kaw)............ 13 58 [1-641212 Clutch witie (Ogura)............. 1
27 [3296-42 Nut, nyloc 1/4-20.................. 6 59 |1-807261 Key, 1/4 x 1/4 x 2.0 (Ogura). 1
28 |[1-643264-03 Bracket, guard top ............... 2 60 |1-643179 Spacer, clutch (Ogura) ........ 1
29 [3256-2 Washer, 1/4 std.................... 4 61 |322-7 Screw, 5/16-18 x 1/2 (Ogura) 1
30 [3256-3 Washer, 5/16 std (all clutches) 1 62 |1-633082 Spacer, clutch anchor (Ogura) 1
31 [32128-20 Nut, whizlock 5/16-18............. 1 63 |322-14 Screw, 5/16-18 x 3.0 (Ogura) 1
32 [3290-357 Nut, whzlck 3/8-16 ................. 14| | 64 |[1-643180 Keeper, clutch (Ogura) ....... 1
3290-357 Nut, whzlck 3/8-16 (26hp Koh)... 15

0 Use a Teflon Pipe Sealant or equivalent on threads.

X Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on clutch bolt.
*  The muffler for 20, 23 & 25 HP Kohler units comes with the engine.

Exmark black touch up spray paint - gloss black
Kohler Replacement Parts List

(Refer to Engine Owner’s Manual)

Description Kohler Part No.
Engine Oil Filter 5205002
Air Filter 2508301
Safety Filter 2508304

19

Kawasaki Replacement Parts List
(Refer to Engine Owner’s Manual)
Description Kawasaki Part No.

Engine Oil Filter 49065-2078
Air Filter w/ Precleaner 11029-7004
Air Filter 11013-7007
Air Precleaner 11013-7011




AIR-COOLED ENGINE DECK GROUP

ITEMS 50,51,& 52
INCLUDED WITH
MUFFLER KIT
(ITEM #43)

WARNER CLUTCH
ASSEMBLY FOR 26 HP
KOHLER EFI UNITS

) KOHLER KAWASAKI
WARNER CLUTCH ASSEMBLY !

SHOWN FOR ALL UNITS EXCEPT /ﬁi
26 HP KOHLER EFI & SOME LZ25KC524

OGURA CLUTCH ASSEMBLY FOR
SOME LZ25KC524 UNITS ONLY

20



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. |Part No. Description Req'd.
1 |1-633902-03 Plate, Radiator Trim Face. 1 38 |1-805005 Washer, Lock 5/16............. 3
2 |1-643161 Cap, Radiator.................... 1 39 [33014-00 Nut, Hex M8.........cccvveenen 3
3 |[103-1046 Radiator, horiz. Mount ...... 1 40 |1-633869 Fan, Pump Cooling............ 1
4 |322-1 5/16-18x1/2 HHC Screw... 12 41 |3256-22 Washer, Flat SAE 1/4 ........ 3
5 |3256-23 Washer, Flat SAE 5/16..... 14 42 |1-809095  Screw,HexScket 1/4-20x1/2 3
6 |1-633888-03 Plate, Radiator/Fan Mnt.... 1 43 |103-0098  Shroud, Hydraulic Fan ....... 1
7 |1-803067 Scrw,12-24x1.0HSWHMach4 44 13296-2 Nut, Nyloc #10-24 ............. 6
8 |3256-16 Washer, Flat Std #12........ 8 45 |3256-14 Washer, Flat Std #10......... 12
9 |1-804254 Nut, Nyloc HH #12-24....... 4 46 |3290-500 Screw, Mach #10-24x5/8... 6
10 |1-633831 Fan Assy, 12" Hi Profile.... 1 47 |103-0895-03 Shield, LH Liquid ............... 1
11 |1-633989 Clamp,Hose-worm .75-1.50 4 48 |[1-633794-03 Shield, RH Eng Shield........ 1
12 |103-0074 Hose, Radiator Inlet ......... 1 49 |321-4 Screw, Cap HH 1/4-20x5/8 6
13 [103-0075 Hose, Rad. Outlet ............ 1 50 |32128-33  Nut, Whizlock 1/4-20.......... 6
14 (103-1557 Muffler kit ......ccccoovieennnnn. 1 51 |33115-020 Screw, M10-1.5x20mm...... 2
16 |98-5975 Wshr, Disc Sprg 3/8 ......... 6 52 |103-1364  Clutch witie ........ccccvvveeeenn. 1
17 |33013-00 Nut, Hex M6 ..........cceee... 4 53 [1-303335 Tie, plastiC.....ccccceeveuvrvrnnnnn. 1
18 |1-805004 Washer, Lock 1/4 Hvy ...... 4 54 |3256-3 Washer, 5/16 std................ 1
19 |93-2195 Element, filter Primary ...... 1 55 |1-613235 Washer ....cccccceevvvvvviennennnn, 4
20 |95-5806 Bracket, air cleaner mount 1 56 |1-633543-03Strap, Clutch/Brake............ 1
21 |322-6 Screw, Cap 5/16-18x1-1/4 3 57 |1-633545 Spacer, Grommet .............. 2
22 |3296-29 Nut, Nyloc 5/16-18............. 3 58 [1-633630 Grommet.......cccceevvvieeennnnn 2
23 |3256-3 Washer, Flat Std 5/16....... 4 59 |322-38 Screw, Cap HH 5/16-18x4.5 1
24 195-5805 Cleaner, remote air wifilter 1 60 |1-643008 Spacer, Clutch Anchor....... 1
25 [1-643009 Clamp, Hose 1.31-2.25..... 2 61 [33115-025 Screw, M10-1.5x25mm...... 4
26 |1-643084 Hose, Airinlet .................. 1 62 |1-603610 Washer, disc spring 7/16... 2
27 |32128-20 Nut, Whzlck 5/16-18.......... 1 63 |[33115-035 Screw, CapM10x1.5x35mm 1
28 |1-643164 Cap, Overflow Tank ........... 1 64 |94-3652 Cover w/latch .........ccveee... 1
29 |1-643163 Tank, Overflow (2.0 pts) .... 1 65 |1-643283 Latch, Air cleaner............... 2
30 [1-643131 Hose, .251D x 22.00"......... 1 66 |87-9400 Vacuator Valve................... 1
31 |1-643259 Elbow, 90deg .......ccccvveeen.. 1 67 |103-0114 Spacer, Clutch .................. 1
32 |1-513645 Bushing, Fuel Valve........... 1 68 |103-0152 Keeper, Clutch .................. 1
33 |1-643024-03Bracket, Bottle.................... 1 690 |103-0161  Valve, Oil Drain ................. 1
34 (321-2 Screw, Cap Hex 1/4-20x1/2 2 70 |103-1564  Gasket, Exhaust ............... 2
35 [1-303287 Plastic Tie 5.5x.044x.1....... 3 71 |103-1511  Arrester, Spark (1.50) .......... 1
36 [1-643129 Hose, .31 ID x 27.00"......... 1 72 |1103-1512  Clamp, Muffler (1.63)........... 1
37 |1-633851 Extension, Crankshaft........ 1 73 |103-0113 Clip, loom ..cceeevviiiiienenn, 1

Replacement Engine Oil Filter - Kawasaki Part No. 49065-2078

Exmark black touch up spray paint — gloss black
0 Use a Teflon Pipe Sealant or equivalent on threads.

21




KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

ITEMS 70,71,& 72
INCLUDED WITH
MUFFLER KIT
(ITEM #14)

OIL DRAIN

22



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 [1-633864-03 Screen, Radiator Intake .... 1 31 |3290-357 Nut, Whizlock 3/8-16 ........ 14
2 |1-803069 Screw,10-24X.75 BHSCap 4 32 [1-633897-03 Rib, TOP....covvvevreevrieenen, 2
3 |3256-14 Washer, Flat Std #10........ 16 33 |1-633898-03 Rib, Bottom ...................... 2
4 |[3296-2 Nut, Nyloc #10-24 ............. 4 34 |1-633877-03 Bar, Latch Hook................ 2
5 |1-633857 Hood, Engine Gray........... 1 35 [1-643189 Keeper, Rubber Latch ...... 2
0 1103-1044 Hood, w/decals ................ 1 36 |1-633896-03 Bar, Rad. Mnt. Frame....... 2
6 (3224 Screw,Cap HH 5/16-18x7/8 8 37 |323-7 Screw,Cap HH 3/8-16x1-1/44
7 |3256-23 Washer, Flat SAE 5/16 ..... 21 38 [323-9 Screw,Cap HH 1/4-20x1 1/22
8 |3296-29 Nut, Nyloc 5/16-18 ............ 4 39 [103-0897-03 Plate, Side Rad. Mnt. RH. 1
9 |1-633885-03 Plate, Hood Hinge............. 2 40 |103-0107-03 Brace, Radiator-LH .......... 1
10 [1-632986-03 Hinge, Shackle wid ........... 2 41 |1-632985-03 Brace, Radiator-RH.......... 1
11 |32128-20 Nut, Whizlock 5/16-18 ...... 37 42 [1-633878-03 Crosshar.......cccccccvevvernnee. 1
12 [322-3 Screw,Cap 5/16-18x3/4 ...24 43 |1-643087-03 Deflector, Air........cccovveene. 1
13 |1-808285 Pin, Clevis 3/8x1 1/8 ......... 2 44 13269-3 Pop Rivet- Stl 3/16x.250... 4
14 [3256-24 Washer, Flat SAE 3/8........ 12 45 [49-2040 Screw, Tappingl/4-20x.75 2
15 |1-806003 Pin, Hair Cotter .080 #2 .... 2 46 [103-0110-03 Plenum, Air intake ........... 1
16 [1-643106-03 Angle, Rad. Trim Side RH. 1 47 |(323-14 Screw, 3/8-16x3 (607)....... 4
17 [1-643108-03 Angle, Rad. Trim Bottom .. 1 323-6 Screw, 3/8-16x1 (727)....... 4
18 |1-643107-03 Angle, Rad. Trim Top........ 1 48 |103-2099-01 Weight Bar (607)............... 3
19 [1-643105-03 Angle, Rad. Trim Side LH. 1 103-2333-01 Weight Bar (72") ............... 1
20 |1-643187 Seal, Trim - 20" Length. .... 2 49 |98-5975 Washer, 3/8 disc spring.... 4
21 |1-643186 Seal, Trim - 14" Length ..... 2 50 |1-303435 Washer, Spring Disc .25.. 5
22 |103-0896-03 Plate, Side Rad. Mnt. LH .. 1 51 [1-634308 Shield, lift - subassembly.. 1
23 |1-643188 Latch, EPDM Rubber-........ 2 52 [1-633300-03 Shield, lift......ccccccvvrreranen. 1
24 923786 Pop Rivet. ....cccccovvvieeien. 8 53 [1-803035 Rivet, Alum. 3/16x1/4 ....... 3
25 |322-5 Screw, Cap 5/16-18x1 ...... 9 54 |103-1308 Shield, engine.................. 1
26 |1-632873-03 Radiator Mount weld-rear. 1 55 |32128-33 Nut, Whizlock 1/4-20 ........ 2
27 |1-633886-03 Bumper, Rear.................... 1 56 |321-4 Screw, 1/4-20x3/4............. 4
28 |3296-42 Nut, Nyloc 1/4-20 .............. 6 57 |3256-2 Washer, 1/4 std ................ 6
29 |323-6 Screw, Cap Hex 3/8-16x1. 6 58 |1-803072 Rivet, Bulbex .19 x1.07 .... 17
30 |1-523420 Bumper, rubber................. 2

Exmark black touch up spray paint — gloss black
O Hood only comes with black logo decal, side decals need to be ordered separately.

23




KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

['e]

e

N~

©

~
\

~

~

/

Y/l

g
A
) \\

&

/

24



HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Reqg'd No. | Part No. Description Req'd.
1 ]103-1947 Asm,reservoir w/decal........... 1 24 11-523328 Motor,wheel drive................ 2
103-1946 Asm,hydraulic reservaoir......... 1 25 |103-1764 Hose,upper RH (52 & 60)... 1
2 |103-1948 Cap,hydraulic reservoir ......... 1 26 |103-1765 Hose,lower RH (52 & 60).... 1
3 |103-1949 Gasket,reservoir cap............. 1 27 |1-633568 Sheave,pump........cccceeennee. 2
4 |1104-7836 Head;filter............covvevinnnens 1 280 |1-803022  Setscrew,sq hd 5/16-18x5/8. 2
5 |1-513211 Element,hydraulic oil filter ..... 1 290 | 30-1710  Setscrew,sq hd cup 5/16-18x1 2
¢ [1-523541 Element,hydraulic filter (winter) 1 300 [1-803050 Setscrew,sq hd cp 5/16-18x3/4 2
6 [103-1988 Clamp,hose (11/16)............... 4 31 (1-807272 Key,5mmx5mmx25mm....... 2
7 1103-1716 Clamp,hose (17/32)............... 3 320 (1-603991  Adapter,strt -8jic/-10 mstor. 4
8 103-1826 Asm,hose hydraulic............... 1 1-603919 BO0OSS O-NNQ...ccevvvreeeinireenanns 1
9 ]103-1827 Asm,hose hydraulic............... 1 1-603992  Flare O-fiNg........ccceeevnuveennnns 1
10 [103-1808 Hose,hydraulic....................... 1 011-633786  Elbow,90° long-8jic/-10mstor 4
11 [103-1806 Asm,case drain hose............. 1 1-603919 BOSS O-NNQ...ceeevveeeenrireenanns 1
12 [103-1807 EIbow,45°......cccccveviuvveeeinnne. 1 1-603992  Flare O-riNg.......cccceeerrvnenenns 1
1-603921 BO0SS O-1iNG ..evvvveeeviirriinennnnn, 33 |1-633167 Pulley,idler w/bushings........ 1
13 [103-1828 Adapter,runtee .......ccccccun.ee.. 1 34 |1-634277 Arm,w/bearing..................... 1
1-603921 BO0SS O-1iNG ..eevvveeeeiinriinennnnn, 35 |323-9 Screw,cap hh 3/8-16x1 3/4. 1
14 [103-1801 Adapter,straight..................... 1 36 |3256-3 Washer,flat std 5/16............ 1
1-603921 BO0SS O-1iNG ..eevvveeeeiinriinennnnn, 37 |3290-357 Nut,whizlock 3/8-16............. 8
15 [103-1912 Adapter,straight..................... 1 38 |1-603384 Bushing,idler pivot............... 1
1-603921 BO0SS O-1iNG ..evvvveeeeiirriinennnnn, 39 |1-632201-03 Arm,pump idler.................. 1
16 [103-1799 EIbow,90°......ccccceevirvveeeinnnenn. 2 40 |1-633567 Sheave,engine................... 1
1-603921 BO0SS O-1iNG ..evvvveeeeieirriinennnnn, 41 |1-633569 Belt,pump drive................... 1
17 |321-3 Screw,1/4-20 X 5/8 ................ 2 42 (323-8 Screw,3/8-16x1 1/2............. 1
18 |1-805004 Lockwasher,1/4.........ccc..c..... 2 43 [1-800805 Screw,3/8-16x31/2............. 1
19 |103-1802 EIbow,90° .......cccevvvrerieraiennns 2 44 (323-7 Screw,3/8-16 X 1................. 4
1-603921 BO0SS O-1iNG ..evvvveeeeiirriinennnnn, 45 |3256-4 Washer,3/8 std .........c......... 1
20 [103-1943 Pump,hydraulic............c......... 2 46 |(13-2840 Key, ¥a X YaXYa cccovveennen. 1
21 |1-603990 Connector,straight................. 4 47 1302-40 Zerk,90° 1/4-28.........cceuee.... 1
1-603920 O-Ring (Sae #8).......ccccvvvennnn. 1 48 |1-513034 Bearing,pivot.........cccveeennee. 2
1-603992 O-Ring (37° flare #8)............. 1 49 |1-633151 Spring,extension................. 1
22 |103-1682 Hose,upper LH (52 & 60) ...... 1 50 |321-6 Screw,HHC 1/4-20x 1 ....... 2
1-633776 Hose,upper (72) ......ccccveeennn. 2 51 |3256-22 Washer,SAE 1/4 ................. 2
23 |103-1683 Hose,lower LH (52 & 60)....... 1 52 |32128-33  Nut,whizlock %-20............... 2
103-1863 Hose,lower (72).......ccceeeeennn. 2
¢ Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
Exmark black touch up spray paint - gloss black
¢ Use only for operation below 32°F (0°C)
O 52" and 60” only
O 72" only

25




HYDRAULIC GROUP

72" ONLY

26

37

2 4
W :
27 > R
33

9
\\v' A\,




DECAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-1971 Decal, Console 1.................. 1 22 |98-5954  Decal, Missing Cover ........... 2
2 103-1980 Decal, Console 2 .................. 1 230 |103-2076 Decal, Hot Surface ............... 2
3 1-633706 Decal, Deck Height .............. 1 24 |1-643339 Decal, Pump BeltRtg........... 1
4 1-633702 Decal, Check Service............ 1 250 |103-1141 Decal, Hood LH.................... 1
5 1-633462 Decal, Important................... 1 260 [103-1142 Decal, Hood RH ................... 1
6 1-403005 Decal, Danger...........cccceeeenn.. 2 27+ |1-643288 Decal, Fuse/Relay................ 1
7 1-323540 Decal, Roller Mounting ......... 1 28 |103-1077 Decal, Bolt Torque................ 1
8¢ [103-1983 Decal, Exmark logo .............. 1 290 |1-643253 Decal, Radiator Fan ............. 1
. 103-1984 Decal, Exmark logo .............. 1 30 |1-633313 Decal, Warning..................... 1
9 1-303293 Decal, 2 Minute Cool............. 2 31 |1-523552 Decal, Hyd Tank/Hot Surface 1
10 |[1-643401 Decal, Mercury Switch.......... 1 32« |103-0261 Decal, Fuel Valve.................. 1
11 |1-643222 Decal, Belt Routing............... 1 33 |1-513748 Decal, Guard...........cccccueneens 1
12 |103-1146 Decal, Ultracut 60................. 1 34 |103-0368 Decal, Rotating Devices....... 1
13¢ [103-0262 Decal, Fuel Valve.................. 1 350 |1-643104 Decal, L.C. Lazer Swash...... 1
14« |1-643397 Decal, EPS.......ccccceeeeeennnee 1 36 |103-2433 Decal, Top Console.............. 1
15 |1-513742 Decal, NO Step .....ccceeeveunneee 2 370 [103-0223 Decal, Havoline Coolant (60") 1
16 |103-1145 Decal, Ultracut52................. 1 38 |1-633345 Decal, Deck Height............... 1
17 [1-633922 Decal, Anti-Scalp.................. 1 103-0371 Decal Kit-Air-Cooled (including EFI)
18** |1-633350 Decal, Lazer Swash.............. 1 103-0370 Decal Kit-Kaw Liquid-Cooled

19 |103-1147 Decal, Ultracut 72................. 1

200 |103-1027 Decal, Relay .........cccceevuneene 1

21 |1-303508 Decal, Discharge Warning ... 1

*%

Decal for Air-Cooled units only.

Decal for all units except 26 HP EFI Kohler.
Decals for 26 HP EFI Kohler units only.
Decal for Kawasaki Liquid-Cooled units only.

27




DECAL GROUP

1 RELEASE & o
= /\ WARNING \ & O had /N DANGER
AR — & O | [
. Lniass | mi *
* DoNQT cperate without shieids, guerda, and sakty R . m—mw-ln:zn;-:nm.m —
| B e P |
BRAE * Dol N
- Ci of debris befora mowi « Avoid bladss unises blades
1 e O Nl A -
® love e kners uto nectl ok osfn. PTo E
ol . mg[‘“ iﬁ;m‘um..ummhmmwm PN i A\ CAUTION
: #’mﬂmwﬁ:fr IMPQ:TWT‘IOW.% - Hearing protecion recommened.
. dive bell comperiment.
4 DaNOT mow wetclopes. ﬂ O 10 iy TR oo o

\ 6 7

CHECK/SERVICE REFERENCE AID
<% GREASE LUBE POINTS AT INTERVALS SHOWN

D) CHECK HYDRAULIC FLIID AT INTERVAL SHOWN,

(USE ONLY NOBIL | 15¥-50 SYNTHETIC MOTOR OIL.>
(2)SEE ENGINE DPERATORS MANUAL FOR SERVICING ENGINE
CHECK TIRE PRESSURE - 13 PSI AT INTERVAL SHOWN

SEE DPERATORS MANUAL FOR ADDITIONAL CETAILS

DANGER

KEEP HANDS and FEET AWAY

@

25 HOLRS === (LNDER ENGINE DECK) BOLTAND WAGHEREMUST
SHOWN

BEINSTALED A3
DIAGRAM. TORCLE NUT

WERIRY I G572 i
B TS ML
25 HOWRS (3 8 3|25 HORS 1 1 IR VIS TSRS 1 2
25 HOLRS (1 \
BELTROUTING
200 HOURS == \E <2200 HILRS|
25 HOLRS -4 i Tl 5025 HOURS
. a
25 HOLRS =q Q
ANTISCALP ROLLER
25 HOLRS 0 0 ‘ 25 HOLRS o DNEMENT
o=t | W\ 40 HOLRS N/ ZERK
40 HILRS W/ ZERE Lo 5 ROLLERSIN POBTIONS GHOMN FCR 3 1
ek e Y p; VEARLY /0 ZERK CROIND CLERMEE.
YEARLY-y R YEARLY | CUTTNG HEGHT
25 HOLRS 25 H1RS 633702 i INCHES(m)
9 20 FOR MAXIMUM FLOTARILIERS MAYBE
POSIIONED LOVER, T ILSTAANTAN ANNIBIN

e
OF 117 GROLND CLEAANCE. NEVER FORTON

&WARMNG THE ROUERS TOBUPPORT TEMOMER EOK_

w
KILL ~ START  FAN DO NOT OPERATE WITHOUT PUMP BELT ROUTING
/ @ﬂﬂ F / [ RELAY  RELAY 21 DISCHARGE DEFLEGTOR OR
— ENTIRE GRASS COLLECTION /
SYSTEM IN PLACE. DO NCT X —
2 =D
[

REMOVE GRASS CATCHER UNTIL|
LIQUID-COOLED f

BLADES HAVE STOPPED.

{ \

STARTER RIEL PUNP 10 AMP 20 AP
mam  RELAY RELAY FLEL PLMP FUSE  ENGINE FLSE

[

/
A CAUTION o DIENGAGE BLACE QU TGH, BAJTCFF
A CAUTION 27 [ o | % X ENGINE AND REMOVE KEV BE(

ORE WAING
ADWSTMENTS, BEFVIGING OF GLEANING CEGK. HITBAUG L Ve oY
+ Loose or Damaged Biade Boltmay allow biade 1 come 29 || REMCHNGUNCERNEATL v LTl NOEIL1 BAE 16W60
outfom under dock atHIGH SPEED. ‘SYNTHETIC ENGINE OIL
- Replace Biade Bolt aflr stiking s forskn object AL T0 TR FRATLE
- Torquo Blodo Boltda 115-120 FT.LES[168-166N m)
=

e 28

(acamon] AWARNING
'WTHOLT GUARD ROTATING MECHANICAL DEVICES
INFLACE. (CAN GAUSE SERIOUS INURY!

= DO NOT operets Wit quards i pice |
= Sicp sngins beore opening cover

wm | 33 nwine s
CONTROL 36 At FreazaiCodlant DEX-COOL
4 ——
Wi
Py
¥l 2] AWARNING | ¢ wrasistrisy s
P o
ey ot e s B CR b L T

28



KOHLER 20, 23 & 25 HP AIR-COOLED ELECTRICAL GROUP

\\\\ \@n\f /&\
24 23 oSO R . 3\17 28
o o4 % %\38
72 %
13
Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-633652  Hold down-battery ............. 1 20 | 1-513051  Switch-drive lever N.O. .... 2
2 103-0293  Battery-12V ........ccccvvvveenenn. 1 21 | 1-303287  Plastic tie (small)............... 5
3 1-543792  Wingnut, nyloc................... 2 22 | 100-6186  Module-seat delay............. 1
4 1-633307  Cable-battery (-) 40".......... 1 23 | 103-0206  Switch-ignition w/ keys...... 1
5 1-543391 Insulator-battery ................ 1 24 | 1-513374  Meter-engine hours........... 1
6 1-800282  Screw, 5/16-18x7 .............. 1 25 | 1-633673  SWItCh ..cccvvevieice e, 1
7 3256-2 Washer, 1/4 flat................. 2 26 | 1-633396  Clip-Loom .69 ................... 3
8 32128-20  Nut, 5/16-18 whizlock........ 2 270 | 103-0294  Harness-wiring.................. 1
9 1-523415  Spring-seat switch............. 1 28 | 1-303335  Plastic tie (large) ............... 2
10 | 1-522424  Spring mount widmt .......... 1 29 | 1-523281  Cable-battery (+) 30"......... 1
11 | 321-4 Screw, 1/4-20x3/4 ............. 5 30 | 1-543393 Insulator, solenoid (+) ....... 1
12 | 32128-33  Nut, 1/4-20 whizlock.......... 6 31 | 1-633651  Bolt, battery hold down ..... 2
13 | 103-2106  Key, Exmark logo.............. 1 32 | 1-633782  Switch, tilt..........cceevnennnen. 1
1-603511  Key, ignition...........ccuveeeeen. 1 33 | 3296-2 Nut, #10-24 Hex Nyloc...... 6
14 | 1-513152  Switch- seat N.C. .............. 1 34 | 1-643275 Relay, 12V ...ccccoivevieennen. 2
15 | 1-513180  Actuator, seat switch.......... 1 35 | 103-0498  Nut, Ignition.........cccceereennne 1
16 | 3290-500  Screw, #10-24x5/8 ............ 14 36 | 103-0499  Seal, Ignition ...........cccueee.. 1
17 | 1-633181  Plate, tapped.........cc.cuee... 4 37 | 3256-22 Washer, ¥4 SAE ............... 1
18 | 1-816001  Fuse-20 amp........ccceeevennne 2 38 | 321-2 Screw, 1/4-20 x 1/2........... 1
19 | 1-633111  Switch-brake N.O/N.C....... 1

¢ Use dielectric grease on all wiring harness connectors.

29




KAWASAKI 25 HP AIR-COOLED ELECTRICAL GROUP

TO _—

& N\

« ENGINE

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-633652  Hold down-battery............. 1 21 | 1-303287  Plastic tie (small)............... 5
2 103-0293  Battery-12V ........ccccvvveeenenn. 1 22 | 100-6186  Module-seat delay............. 1
3 1-543792  Wingnut, nyloc................... 2 23 | 103-0206  Switch-ignition w/ keys...... 1
4 1-633307  Cable-battery (-) 40".......... 1 24 | 1-513374  Meter-engine hours........... 1
5 1-543391 Insulator-battery ................ 1 25 | 1-633673  Switch .....ccccoccivieiiiece, 1
6 1-800282  Screw, 5/16-18x7 .............. 1 26 | 1-633396  Clip-Loom .69 .........cc....... 3
7 3256-2 Washer, 1/4 flat................. 2 270 | 103-0732  Harness-wiring.................. 1
8 32128-20  Nut, 5/16-18 whizlock........ 2 28 | 1-303335  Plastic tie (large) ............... 2
9 1-523415  Spring-seat switch............. 1 29 | 1-523281  Cable-battery (+) 30"......... 1
10 | 1-522424  Spring mount widmt .......... 1 30 | 1-543393 Insulator, solenoid (+) ....... 3
11 | 321-4 Screw, 1/4-20x3/4 ............. 7 31 | 1-633651  Bolt, battery hold down ..... 2
12 | 32128-33  Nut, 1/4-20 whizlock.......... 9 32 | 1-633782  Switch, tilt..........cceeeiennnen. 1
13 | 103-2106  Key, Exmark logo.............. 1 33 | 3296-2 Nut, #10-24 Hex Nyloc...... 6
1-603511  Key, ignition..........cccceeeneeee. 1 34 | 1-643275 Relay, 12V ...ccccevevieenen. 2
14 | 1-513152  Switch- seat N.C. .............. 1 35 | 103-0498  Nut, Ignition..........ccceeenneee. 1
15 | 1-513180  Actuator, seat switch.......... 1 36 | 103-0499  Seal, Ignition..........cccee..... 1
16 | 3290-500  Screw, #10-24x5/8 ............ 14 37 | 1-633306  Wire, starter solenoid........ 1
17 | 1-633181  Plate, tapped..........c.cu...... 4 38 | 1-513075  Switch, 12V solenoid......... 1
18 | 1-816001  Fuse-20 amp........ccceeevennne 2 39 | 3256-22 Washer, ¥4 SAE ................ 1
19 | 1-633111  Switch-brake N.O./N.C. .... 1 40 | 321-2 Screw,1/4-20 x 1/2............ 1
20 | 1-513051  Switch-drive lever N.O. ..... 2

¢ Use dielectric grease on all wiring harness connectors.

30



KAWASAKI 27 HP LIQUID-COOLED ELECTRICAL GROUP

1 /39
7 m TO
‘)\/‘ CLUTCH

7

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
10 | 103-0883  Harness-wiring.................. 1 27 | 1-543792  Wingnut, nyloc................... 2
2 1-816001  Fuse-20 amp .........cccevveeee. 1 28 | 1-633651  Bolt, battery holddown....... 2
3 | 1-816003  Fuse-30 amp ........cccoevveeen. 1 29 | 3290-500  Screw, #10-24x5/8 ............ 12
4 | 1-643275 Relay, 12V ....cccooccvveeeeenns 3 30 | 1-513152  Switch- seat N.C................ 1
5 | 1-803071  Screw, machine #10-24xY2 2 31 | 1-633181 Plate- tapped..........ccuveueee. 4
6 | 3296-2 Nut, nyloc #10-24 ............. 6 32 | 1-522424  Spring mount widmt........... 1
7 1-543393 Insulator, solenoid + ........ 1 33 | 1-633111  Switch-brake N.O./N.C...... 1
8 | 3214 Screw, 1/4-20x3/4............. 6 34 | 1-513762  Clip-loom .50.........ccccvveenne 1
9 | 1-633396  Clip- loom .69.................... 3 35 | 1-633673  SwitCh......cccoeevviiiiiiiiiees 1
10 | 32128-33  Nut, 1/4-20 whizlock ......... 7 36 | 103-0206  Switch-ignition w/ keys ...... 1
11 | 33014-00  Nut, hex M8-1.25 ............. 1 37 | 1-513374  Meter- engine hours........... 1
12 | 3256-23 Washer, 5/16 SAE ........... 1 38 | 100-6186  Module, seat delay ............ 1
13 | 1-523415  Spring- seat switch ........... 1 39 | 1-643115  Plastic tie (large) ............... 1
14 | 33114-016 Screw, hex M8-1.25x16 ... 1 40 | 1-513180  Actuator, seat switch ......... 1
15 | 1-800282  Screw, 5/16-18x7.............. 1 41 | 103-2106  Key, Exmark logo.............. 1
16 | 1-643145 Tab, #10stud .25 Spade 45°1 1-603511  Key, ignition.........cccoverveens 1
17 | 103-0283  Sender Unit, Temp ........... 1 42 | 32128-20  Nut, 5/16-18 whizlock........ 2
18 | 1-643153  Washer, Alum. Sender gskt 1 43 | 1-643037  Gauge, Voltmeter .............. 1
19 | 1-523279  Cable- battery (+).............. 1 44 | 1-643021  Gauge, Temperature......... 1
20 | 1-633307 Cable-battery (-).....ccvee..... 1 45 | 1-633782  Switch, tilt ......cccoeeeerinnnee, 1
21 | 1-543391 Insulator-battery................ 1 46 | 103-0498  Nut, Ignition ...........cccuveeeee. 1
22 | 1-303335 Plastic tie (medium) ......... 7 47 | 103-0499  Seal, Ignition............ccuu.ee. 1
23 | 3256-2 Washer, 1/4 flat ................ 2 48 | 1-513051  Switch, drive lever N.O...... 2
24 | 103-0293  Battery-12V......cccccvvveeeanns 1 49 | 3256-23 Washer, 5/16 SAE............. 1
25 | 1-303287  Plastic tie (small) .............. 3 50 | 321-2 Screw, 1/4-20 x 1/2 ........... 1
26 | 1-633652  Holdown-battery................ 1

¢ Use dielectric grease on all wiring harness connectors.

31




KOHLER 26 HP EFI ELECTRICAL GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
10 [103-0263  Harness-wiring ................... 1 28 |1-543391 Insulator-battery................. 1
2 |1-633307 Cable-battery (<) .....cccceeeeenn. 1 29 |1-633652 Holdown-battery................. 1
3 [1-523279 Cable- battery (+) ........c...... 1 30 |1-543792  Wingnut, nylocC ................... 2
4 [3296-2 Nut, nyloc #10-24 .............. 16 31 |1-633651  Bolt, battery holddown........ 2
5 |[1-803071  Screw, machine #10-24x¥2 6 32 |1-633840  Wiring Harness, seat ........ 1
6 |[1-643275 Relay, 12V .....ccccocvvvieeenn. 1 33 [1-633673  SWitCh ..cooooviiiiiiice 1
7 |1-643257  Panel, fuses/relay .............. 1 34 |1-303287  Plastic tie (small)................ 1
8 |[1-643246  Trim-lok, 3/16” x 9.75.......... 1 35 |1-303335 Plastic tie (medium) .......... 5
9 (3214 Screw, 1/4-20x3/4 .............. 5 36 |1-643115 Plastic tie (large) ............... 2
10 |[32128-33  Nut, 1/4-20 whizlock............ 6 37 [1-323229  Clip,loom 3/8 ......cceevvvnen. 1
11 |1-805518 Washer, fender #10 x 1.0... 4 38 |1-816002 Fuse, 10 amp .......cccoceeeeenn. 1
12 |1-643325 Ring Mount, Vibration ........ 4 39 |1-543393 Insulator, solenoid + .......... 1
13 |1-643326  Bushing Mount, Vibration .. 4 40 |1-633782  Switch, tilt .........cooviiiiieeen. 1
14 |[1-805519 Washer, Fender 1/4x 1.0 . 4 41 |3256-2 Washer, 1/4flat ................. 2
15 |1-803074  Screw, Shoulder .25x .75 . 4 42 1103-0498  Nut, Ignition ..........cccvveeeeen. 1
16 |3290-500  Screw, #10-24x5/8 ............. 8 43 [103-0499  Seal, Ignition ........cccvveeeee. 1
17 |1-633111  Switch, N.O./N.C................ 1 44 [33114-016 Screw, M8-1.25x 16mm ... 1
18 |1-633181  Plate- tapped......cccccceeernnns 3 45 |[3256-23 Washer, 5/16 SAE ............ 1
19 |1-513051  Switch, drive lever N.O....... 2 46 |1-643267 Indicator, Red LED ............ 1
20 [103-0206  Switch-ignition w/ keys ....... 1 47 |321-2 Screw, 1/4-20 1/2 .............. 1
21 [103-2106 Key, Exmark Logo.............. 1 48 [103-0024-03 Plate, ECU Mount ............. 1
1-603511  Key, ignition..........cccvvveeeenn. 1 49 |[3256-229 Washer, 1/4 SAE flat ........ 2
22 |1-513374  Meter- engine hours........... 1 50 |1-643312 Clip,loom 1.0 .......cccuvveeeeen. 1
23 [100-6186  Module, seat delay ............ 1 51 |321-6 Screw, 1/4-20 X 1 .............. 1
24 [1-513762  Clip-loom .50.........ccccueeneeee. 2 52 |[3296-47 Nut, nyloc 1/4-20 ............... 2
25 ]1-816001 Fuse-20 amp......cccccevereeeeee. 2 53 |32105-20  Screw, Mach #10-24x2 ... 2
26 [1-633396  Clip-loom .69.........cceenneen. 2 54 |3256-14 Washer, #10 ........cccoeeenen. 2
27 [103-0293  Battery-12V .......ccceiieennnnn. 1

¢ Use dielectric grease on all wiring harness connectors.

32




KOHLER 20, 23, & 25 HP AIR-COOLED ELECTRICAL DIAGRAM

408 LK 180 A ST THND) ALIN G0 3
i HLIA D30T SIILIAS TOINID NOLLOH HLD8
AV 13
INAES] L71S
T
v 0dINDD 0dINDD
& ﬁmbwcw NOTLON H1  NOTLOW H
vl
i i ONd JdIM WOod O3M3IIA SAOLIINNDD
= Tﬁ g2 = = LN
cfzsp 2o e o2 88 % e B4 oo = o i
sSA8 883 o o & S E o o D m o J—_— [
g5 O I g4 4 2 = A3 0L BN - 110 HILTAS
g 32 b SIVIA/ANIE L 3NV - NT HILIAS . st
T T A+ X| v+1+8 N2
[ INON 40
AT XV /NI LN, 1IN381D NOILISOd
A0 =25 HOLIMS
v =0 id
A0LIAND) B0 ———) - T
INIONG JLTHA e A TYNIW3L
g xa
JNve L
8 0 0 SNOH ¥ TYNIWA3L /
OION3T0S T 3dT31S Y0¥ /3NvaD =N
BT . 8 TININEL N/ @
—— 3NV
S TNIWSL
_ ﬁmﬂz,\%
g @Wam FNVD 1 WNINEL
S JINYD
Wil 0 HILIAS
NOTLINOT HJLIAS OLd “INIONT “d3L3W 3NOH A TNIW3L
13701A (Rl
ISTH HILIMS LI1 “A¥730 1y3S X TNIWS3L
H0AN——— (=]
AV LdvIS S INIW3L
[Eqii7—
I HILIMS OLd “INIONT ‘3134 oNOH I INIWJ3L
7 =5 7 Ad3LLve 8 INIW33L
= = =l 2 = = FERR 2= J0LYIN93d J9YLI0A VoOTNIRAL
SNOTLJ3NNDD YNIWSFL
o0
HOLIMNS NOTLINGI
(0ld) HILIAS  TONT 3TIOON TOSINDD 3004
— LT ITAYE AED S AYEO Vs
JdL3314

135 NI d01Ye3d0
HLIN 035073 ST HILINS

33




KAWASAKI 25 HP AIR-COOLED ELECTRICAL DIAGRAM

QIONTTOS 13
T 3INIING
JaNSS3ed 110

OIONT S
t31avIS

ENIE]

ENE

[39v9N3
PN HLIN NadD

AV13d
LavIS

e

0BYON3
Jived HLIN 03500

0dINDD
NOTLOW Hd

NOLLESOd X007 TVAINaN NI
Sd3NTT TAINDT HLIW 035070 3oV
SIHILINS TOALNOD NOILON H1DE

T0dIND
NOTLOW H1

ON3 JdIM WOdd 03M3TA SdOLI3NNDD

%\ =Ml
=B L Ll Il 5 3= L2 e 4 = A3 0L 30NV - LMD HOLTAS
B2 232 32 g 8322 28 E 3 22 g g g 2 AVIB/INId 0L FNVD - NI HLIAS
e ﬁ; TTLTE TT LT TT T T T
7n,u S+1+8 Lvis €
7 A+ X V+I+8 NS ‘e
TS VI NI
INON 440 1
3 e HILTHS
0ld W PAVW, LINDHID NOILISOd
ET—3LTHN o
{Dffre 0 Tl X TYNIWNAL
A TIYNIWS3L
Saac
?Jm Ea\El EIEIEY
318 En:Il O oo
Qxo—3dTHLS JVB/ANVD Y IYNIWNIL |
Cm——an i ]
L— W ;
8 TIYNIW3L /
ﬁmgé
S TIVNIW3L
e 03 DD
[Vl
0 BV HILINS T WNIWY3L
L s NOTLINIT
3 13T01A NADTI . .
m HILIAS Old ‘0IONTI0S 1374 ‘33130 oNOH A TINTNBL
137100 (=]
HOLIAS L1711 “A¥THD L3S X TYNINBL
13IA
AV LavLS S ININEL
ik 4oy 7 HILIAS Old ‘0IONTIOS 1374 “¥313W 3NOH T YNINAL
= 2 3 - B = g - = 2 2= AS3LLYE 8 TNINL
SOV TIOF/S3T4T 133 ¥ TYNINBL
SNOTLO3NNOD TYNIWEL

{al

dOLY M9y
/43141103

ONMBAD

=Hof

(0Ld)
HILM3
J1d10313

HILIAS
IRINVAREN

hin

LMdNT 3N00W
INREINAEN

0dINDT 300N
AVHED LV3S

L3S NI d0Lve3dd
HLIN 038013 ST HLIAS

HILIMS NOTLINIT

34




NOILISOd Y07 WALMIN NI

(39YIN3 Sd3NTT T0ALNDD HLIM 03070 JaY

KAWASAKI 27 HP LIQUID-COOLED ELECTRICAL DIAGRAM

DB HLIN NI 0 R SIOLIAS T0INDD NOLLOW HLOB
AY 1R
LIS
AV T3 041N I04INDI
T P8 NDILON H1 NOLLOW HY
] ﬁmi
el [?
\mu ONF JoIM WOdH 03IM3TA SaOLIaNNOD
10N
88 [y EBEgE, 2EEg=2 EE B
n,dnﬁdu[ n,dn,dunﬁdY T
paiA]
& 1310 \ﬁjmu 130! S+1+8 LavIS £
AV xﬁﬂ&ﬂf INd———; J9Npa0 A+ X | v+I+8 Ny 2
Nv4 ﬂﬂﬂ’mﬁm - B “. i INON H0 1
oy SVW, 1IN3N¥ID NOILISOd
/N3 — ]
LI 7 379
[3/M0T13A Ve — Al
3 —(] 4349 0L 30 - LMD HOLIAS
dILINDD | OTO N NIVTBANI DL TN - NI HOLINS
NI NV VRN \ b
e o- ) HILIAS ™
I8 0 B OLd X TYNIW3L
OIONITOS )0 YOV 18/ ﬁmmzém A TWNIWSIL
LIS o - -
=Y me 0 ofoH ¥ YNINSEL / _
o By g TYNINY3L
N FINYE0
© qmzém S UNIWA3L
JINVED
[a=x] JINF0 T TYNIWg3L
ENIE HILINS
o 13004 NOZLINOI
N ] HILINS OLd ‘INIIN ‘33L3W onOH A TINIWEL
IN ———— " .
. @L‘M . WOTIA WILINS LTIL ‘AVTHD 1¥3S X TNIWAL
| Tl AV LIVLS S UNIMMAL
— Sl
== S = B . E = = =5 11 HOLIAS O1d ‘INIONT ‘3313 JOH T TYNIWeRL
A3LLve g TNIWAL
m m 0 _M-M.FH._ AV N4 ¥ OTINIWNEL
SNOTLJINNDD YNIWSEL
OND¥ ONNONg dHd N HOLINS  IMGNT 300K T08INDD 31100
El= EThERe IR IVANENEVAE INLEN AYD 1935 HJTIMS NOTLIINOT

LY3S NI diLvesdd
HLIN 03500 ST HILIAS



KOHLER 26 HP EFI ELECTRICAL DIAGRAM

NOTLISOd X307 LN NI
SdINTT T0IINDD HITM 03SOTD 3o
SIHILINS TOdINO] NOILOW HIO8

JUER A N
Va8 HLIN N3d0

(39VIN3
iVl HIIK 03807

A3 HOLINS
d31dvLS IO¥INDD 0YLNDD Old
Fivda NOLLOW H1 NOTIOW HY ON3 JIM WONH 0IM3IA SHOLIINNDD
OG0 MHDZ
—H=H ooo
I DED
Rz EEg SRR 3555 R4 = o 5 82 AT 0L IV - 170 HILIAS
a9 ~~E P ggmee = g 2 B - 13701A 0L FNVAD - NI HILINS S+I+4 1dVIS '€
mw ez T = = =7 A+ X| veIeg NIY 2
m INON 440 1
WNDE Om [ Hﬁjm JBAVH, LTTITD NOTLTSOd
X8
N33 0 —
NI 0 X IVNIWS3L
JUNve
ELi A YNIHSEL
d0133NNDD JNVD _
INTING NS VIS . %
HILIMS
3dIdLS AIVE/NId T L v WNTHY3L |
18 0
i
B TWNIWS3L
B
Q1ON3I0S [ HIBLS AT/ — D S IYNIWE3L
HIS o3
T IVNIWd3L
318 il Ralkl|
a]
03 JINVD ﬁ 0 INoH
dW¥ 0¢ - 3574 . HILIMS Old "83134 dMOH A TYNIWSAL
HIOLINS LTIL “AYTE0 Ly3S X TYNIWEL
HIAS AWV ——L] g AT Lav IS S TINIWAL
31 v —c3  dOLVIIONT . .
_‘ g HILIAS OLd "3INIONT o313 oNOH T WNIWeEL
5 S 2 £ S EEk=zs ALLYE g WL
03sn 10N ¥ IWNIWe3L
E SNOT LJ3NND3 TYNIW3L
il 1NdNT 300N 04 INOD FN00W
Tand (01d) HOLINS
HOLM1D INIVAAEN AVHED V38 INAEURREN IQHHEM ZDHHHZ@H
BIIN=RE

1Y38 NI d01ve3d0
HLIN 038073 ST HOLINS



KOHLER 20, 23, & 25 HP AIR-COOLED ELECTRICAL LOGIC SCHEMATIC

039VINT ved HLIN NAOHS (1IN0 S3TONYH) NOILISOd 201
VALMEN NI Sd3A3T T0dINDD HLIM NMOHS

AV 13 AV
T
13v1S e
08N 0dINDD
—to——of NOTLOW HT NOTIOW HY
ATé\HQ ((31I3NNDI 1IN
° ) - INISSOND STAIN 7
REEZ EEE R4 eE =R R = R = 55 @mzzemmgi
F ————— V0
—— T
QINTIOS B | HILINS
dIALS HIV18/INId
¥0LY 93y 137010 0ld
30
TID NI N
(NI HJLINS) 039YIN3SIO
(5915534d 110} 378 0 OLd HLIM NADKS
FINVD Nl
. dnoH
0I0N3T0S JTALS NIv18/3INY0 e 0
dALdVIS o
—— TR0
AcT + ] TNV
ENEE] 03 YL
d¥ 02
033 TB——
HILINS
gD NOILINOT
3Snd 13101A JONvD
div 0 HOIN— =N}
137014
X TIUNIWS3L
il
o M A TYNIWS3L

v
v
v
A3

NHOAE
NHOE

N1
NYL

N
v

¥ NTWeEL
(0Ld) o
— Hm - =N - 8 ININEL
= JNTB HILTNS crrre tons €
ONMOd9 IRIEVAREN o At X | V+I+B M e S TYNIW3L
— SNON =0
A0 1YaS SN, LI NOILISOd 1 WNTAREL

1V¥3S NI o0Lvd3dd HL HLIM NAOHS

-37-



KAWASAKI 25 HP AIR-COOLED ELECTRICAL LOGIC SCHEMATIC

099VBNT Divad HLIA NMOHS

(1IN0 STTONYH) NOILISOd 0071
YALMEN NI Sd3A3T T104INDD HLIM NAOHS

AV AY Y
T LU Pivag
04INDD 0dINDD
—to—r—o| NOILOW Hd NOILOW HT
“““““““““ o1
4 4 - CO3LI3NNDD LOND
j ONISSOD STAIM 7
Fo o B ol 192 £ 52 EWWFM = 7 T oW
E=z=2 =22 = e B g ge =885 g £ 3 =R EEzzBmm;ﬁ
5 W S5 85 ¥ g A ﬂﬁ ﬂﬁ o ﬂﬁ \ﬁ = = ﬁ
N0
0IoNgToS 1374 INKID S
REEENTE AT IS VAN E%Bm
JUMSSTd 110 78 0 N8
(NI HJLINS) 039vON3SIO
o Old HLTH NADHS
or1e e EIE
DIONITOS — STH
J31AVLS ~ ° JTULS Y0/ N0 — 9
A1+ iER]
IR0
——— J9W
ENIE! (B vl
oy e o8 AT
HILIMS
T Awd NOILINOI
A 130N i
dn 0 3N ——— 03
JEYII)
X TIVNIWS3IL
ik — ==
g g g =0 = & = == 22 A TINIWAEL
L S+I+18 1avIS E
A+ X V+I+8 Ny e
(i) o o INON 440 1
— HJLM13
— 8 NIWaL
oLy 13 = sy e | SN, LINJHID NOILISOd
/43041103
ONNOB HILIMS
IRISVILEN ? > et
3N00W
INAEIRIVEN T IYNIWS3L

LvaS NI d01¥e3d0 3HL HLIA NMOHS

-38-



KAWASAKI 27 HP LIQUID-COOLED ELECTRICAL LOGIC SCHEMATIC

(039¥INT A8 HLIN NMOHS

(LMD S3TONVH) NOILISOd 001

WALMEN NI Sd3A3T TO4INDD HLIK NMOHS

INREE] INAES:!
i s FAvela
[ 0dINDD T0dINDD
—Fo——o0+ NOLLOW H1 NOTLOW HY
“““““ b ool
o (DFLTANNDT 1ON)
ONISSOND SHTN
5 55 sEo < SEE 3 i g4 (AR SN
mAmmmWI m%mmm HH TT1 77
i g
AV | [Eur B
N ?Q I8 0 —_—
ﬁb//o NI 3970
3UTH DR/M0TBA
RUEIENGIEI TRAOTIA —e
HOLINS FoNivediaL e JNFD
— g I —
(S 110 _—— N
mg o HILIKS
W/ Ol
DIONTTOS AN/ BNV A3e0
d3LdvLS (NI HILINS) 03OYONISIO
= 00 NETE DL HLIA NNDHS
o e o dniH
el +
ENE| 2]
Y OE .
ENJE| 03
dhit 02 03 HILINS
NOTLINST
M —————
Naa! S !t 110 A} }N i X TUNINS3L
7 M 1300 A TIWNIWS3L
2w f e
L vV IYNIWd3L
Py Py S+1I+48d 1avLS ,,m
L L (0L A+ X| V+T+E NIy 2 9 WNTHNAL
= = mmm H e || T INON 40 1
QNI Chnoia JI8HB JDIVAL LIMDNID NOILISOd S YNIWg3L
HILIMS 7
IRJILES T
AYHO LYAS I ¥NIW3L

1¥3S NI d0L¥e3d0 3HL HIIN NMOHS

-39-



KOHLER 26 HP EFI ELECTRICAL LOGIC SCHEMATIC

AV

099VINT A8 HLIM NMOHS

S314vIS
]

Ve
Pl

N33 0
3dIALS AIvI8/3NVE0 ——©O

NIT3A

Iivad

e ‘1N
NIRI 0
N3I39 X0

1371017

0dINdD
NOTLOW H1

N33 11

’7 e "1

(L0 SFTONYH) NOILISOd 3071
IVALMAN NI SH3A3T T04INOD HLIA NMOHS

04INDD
NOILOW Hd

(03LINNDD LON)

ONISSOYD SIIN 7
OILIINDD STIIN %
JINva0
1) HILINS

Y18
ONNDso ;:7f\\\\\\\\\*HH
Y18
N0 0 —
AV dWNd 3 N3—> VL|m N 0
IS4 dW1d Bl —=> | >+— 1IN
JTOOW INTINT =TT s v
AV dWhd HEnd = > J4INIS VIB/NId
[SSHY NIF—= | > EN:R
OIONTOS
JdIHLS V18/3NYD
hEIRIAN
03
ACl +
ENE 0
dWy 0¢ 03

0 “

L

i (01d)

Ty HILMD
JIdl0313

NADS3

=
=
=

HILINS
IRINVAREN

Lv3S NI d01vd3dd HL HIIM NMOHS

NADHE

e 11
NVL

v
BNy
NVL

g

3N00W
INAEUNAEN

e _|T m ol

I —

‘mg%j 19vis] [ N1y ] [ 490
o} 0 o | A
NYL L R .. oy
T ——— -. o ols
L T T ? o|1
3 OO

—— JOND .

o o v

(NI HILIAS) 039vON3SIO
O1d HLIN NMOHS

L OHILIAS
A aiahila)

X TIYNIWS3L

I8 0 EIEN
JONYD ANH A NIWA3L
JT4LS 3LTHAIYIA (03
dTALS XDV 18/ NId Lot
AOLYIIONT
S TYNIWAL
T WNIWS3L
S+I+8 LaVIS €
A+ X | V+I+8 NI 2
3NON 440 1
SV, LINDNID NOILISOd

-40-



SERVICE RECORD

Date

Description of Work Done

Service Done By

-41-




NOTES

-42-



SEE EXMARK'SCOMPLETE
LINE OF PRODUCTSFOR TURF CARE

LAZER Z®
LAZER Z® HP
LAZER Z® XP

TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO

METRO®

METRO® HP
SELF STEERING SULKY
ULTRA VAC"
GRASSCATCHER

MICRO-MULCH ™ ACCESSORY

©1997,1998,1999, 2000, 2001 PART NO. 103-1781 Rev B.

EXMARK MFG. CO. INC. (402) 223-6300

INDUSTRIAL PARK BOX 808 FAX (402) 223-5489

BEATRICE, NE 68310 @E:I

ALL RIGHTS RESERVED PRINTED IN U.S.A. ®

MFG. CO. INC.




	AIR-COOLED ENGINE DECK GROUP
	KAWASAKI 25 HP AIR-COOLED ELECTRICAL GROUP
	KAWASAKI 27 HP LIQUID-COOLED ELECTRICAL GROUP
	KAWASAKI 27 HP LIQUID-COOLED ELECTRICAL DIAGRAM
	SELF STEERING SULKY
	GRASS CATCHER
	MICRO-MULCH ™ ACCESSORY

